
 

Issue 1 - 07/12/2025

 

Installationsanleitung/Installation Instruction/Installation Instruction/Istruzioni di installazione
/Instrucciones de instalación/Installatie-instructies/Installationsanvisningar/Instrukcje instalacji

N620P311825/N620P311826SKU:

DE:Unser Produkt wird Ihnen in 2 Paketen geliefert. Die Lieferzeiten 
dieser 2 Pakete können abweichen, bitte haben Sie etwas Geduld und 
vielen Dank für Ihr Verständnis.

UK:Our product will be delivered to you in 2 packages. The delivery 
times of these 2 packages may differ, please be patient and thank you 
for your understanding.

FR:Notre produit vous sera livré en 2 colis. Les délais de livraison de ces 
2 colis peuvent différer, soyez patient et merci pour votre 
compréhension.

IT: Il nostro prodotto verrà consegnato in 2 pacchi. I tempi di consegna 
di questi 2 pacchi possono variare; vi preghiamo di avere un po' di 
pazienza e vi ringraziamo per la vostra comprensione.

ES: Nuestro producto se entregará en 2 paquetes. Los tiempos de 
entrega de estos 2 paquetes pueden variar; por favor, tenga un poco de 
paciencia y gracias por su comprensión.

NL: Ons product wordt in 2 pakketten bij u geleverd. De levertijden van 
deze 2 pakketten kunnen verschillen, we vragen om uw geduld en 
bedanken u voor uw begrip.

SE: Vår produkt kommer att levereras till dig i 2 paket. Leveranstiderna 
för dessa 2 paket kan variera, vi ber om ditt tålamod och tackar för din 
förståelse.

PL: Nasz produkt zostanie dostarczony w 2 paczkach. Czas dostawy tych

 

2 paczek mo e si  ró ni , prosimy o cierpliwo  i dzi kujemy za 
zrozumienie.



222222



333333



444444
EC REP



5555

Male Camlock x 74 Female Camlock x 74 Dowel (6x30) x 42

Components - Fittings / Komponenten -zubehör / Composants - raccords

A B C

D E F

G H I
3.5*14mm Screw x 20

LK

 x 6

N620P311825

4*25mm Screw x 109

 x 2

 x 4  x 12
4*18 Screw

K1 K2 5*10 Screw

J

 x 2
CL CR DL DR

55

x 6

22

3.5*14mm Screw x 38

 x 2
3.5*10 Screw

H2H1

N`M

 x 1  x 2



D E F

3.5*14mm Screw x 20 4*25mm Screw x 109 3.5*14mm Screw x 38

DE: Bitte beachten Sie, dass die Formen der Schrauben D und E und F ähnlich
sind. Bitte installieren Sie entsprechend der Anleitung und unterscheiden
Sie sie!

UK: Please note that the shapes of screws D and E and F are similar. Please
install according to the instructions and distinguish them!

FR: Notez que les vis D et E et F ont des formes similaires. Veuillez les installer
en suivant les instructions pour les séparer!

IT: Si prega di notare che le forme delle viti D, E e F sono simili. Si prega di

installarle seguendo le istruzioni e di distinguerle!

ES: Por favor, tenga en cuenta que las formas de los tornillos D, E y F son similares.
Por favor, instálelos de acuerdo con las instrucciones y distíngalos.

NL: Let op, de vormen van schroeven D, E en F zijn vergelijkbaar. Installeer volgens

de instructies en maak onderscheid tussen ze!

SE: Observera att formerna på skruvarna D, E och F är lika. Installera enligt

anvisningarna och särskilj dem!

PL: Zauważ, że kształty śrub D, E i F są podobne. Zainstaluj zgodnie z instrukcjami i

rozróżnij je!





777777



8

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

14

5

6

13

15

10

8

9

7

1

3

4

16
16

17

2

18

19

20
21

23  x6

22  x6

26 25

24

3132

34

33 30

29

27
28

36
37

35 38
39

11

12

37

35

39

38

36

26

26

27
26

32 32

33
32

32

33
32

32

33
32

30

34

31

20

21



9

Part List / Eine teilliste / Liste des pièces

 N620P311825

x 114

x 17 8 x 1

x 111

x 19

17 x 1 19 x 118 x 1

21 x 2x 21820

x 23736 x 2 x 238

35 x 2

39 x 2

34 x 2

26 x 4 27 x 2

29 x 128 x 1

13 x 1

x 110

15 x 1x12 1



N620P311826

Part List / Eine teilliste / Liste des pièces

10

x 15 x 16

x 11 x 13 x 14

x 216 x 623

x 230 x 231

x 832 x 433

x 124 x 125

2 x 1



Step 1

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

A

11

180°

CL

CR

L L L

L L L

C x 6

C

A x  30

A

CL x 1

CL

CR x 1

CR

L x 6

L

1

2

3

4

15

10

9

A

A

A

A

A

A

A

A

A

A

A

A

A

A

A

A

A

A
A

A

A

A

A

C

10A
A

A
A

A

A

A

C
C

C
C

CR

L
L

L

L
L

L

9

C

C

180°

CL



Step 2 

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

7

CC

C
C

8 CC

CC

A

5

6

A

A

A

A

A

A

A

A

A

A

A

A

A

A

A

C

C

C

C
C

C

C

C

C

C
CC

C
C

C

C

C

C

C

C

A

A x  16

A

C x 36

C

C

C

C

C

C

12

21

20

x2x2



Step 3

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

13

19

A

A

A

A

A

A

A x  16

A

K1 x 2

K

K2 x 2

K

K1

K2

A

F x 14

F

A

A

25A

A

24

A

18

A

A

A

A

A

A

K1

K2 F F

FF

FF

FF

FF

FF

F

F

N x 2

N

N
G x 6

G

G

G

G

G

G

G



Step 4

Step 5

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

1 2 3

B x 4

B

14

1 2 3

B x 2

B

15

10 11 B

B

B
B

B

B

15

10 11

9



Step 6

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

15

E x 2

E

1 2 3

B x 20

B

CL

CR

L L L

L L L

E

E

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

1

2

5

4

6

3

15

10 11

8 9

CR

CL

CL x 1

CL

CR x 1

CR

L x 6

L

L
L

L

L

L
L



Step 7

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

16

1 2 3

B x 20

B

Step 8

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

B

2

4

13

14

E x 3

E

A x  4

AA

A

A

A

A

B

E

E

E

6

5

15
10

8

12

7

D

M x 1

M

M

D

D x 2

D



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 9

Step 10

B x 4

B

D x 18

D

17

B

B

B

B

1 2 3

14

Dx18

16
16

17

12

7

6

5

4

2



E x 24

E

X2

20

21

23
22

23
2223

22
E

EE

EE

E

E

EE

EE

E

Step 11

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 12

18

20
21

19

B x 12

B
1 2 3

20
21

18

B

B

B

B

B

B
B

B

B

B

B

B



Step 13

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

19

1 2 3

B x 4

B

BB

BB

25

24

28

26

27

26

26

27

26

E x 24

E

25

24

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

25

24

29



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 14

Step 15

20

x2

A
A

A
A

A

E x 48

E

K1

K2
35

A x  8

A

K1 x 2

K

K2 x 2

K

x2

31

30

32

31

30

32

32

33
32

32

33

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

E
E

34



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 16

Step 17

x2
x2

21
21

22 22
23

24

E
E

E
E

E

E x 8

E

21

22

B

B

B

B

x2

1 2 3

B x 8

B

21

36

37

38

37

38

39

37

38

35



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 18

Step 19

F

F

F

F

F

F

DL

DR

x2

DL x 2

DL

DR x 2

DR

F x 12

F

22

F x 12

F

F

F

18

19



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 20

23

35

35

30

24

30



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

Step 21

24

WALL

1

WALL
drilling hole
6x30mm

2
WALL

3

4

H1 x  2

H

H2 x  2

H

 x  2

H1

H2

H2
H1

H1



(DE): Achtung: Zur Sicherheit und Stabilität empfehlen wir, die Antikipp-Zubehörteile an der

Wand zu befestigen, um Kippen, Verletzungen und Sachschäden zu vermeiden.

(UK): Attention: For safety and stability, we suggest securing the anti-tip accessories to the wall

to prevent tipping, injury, and property damage.

(FR): Attention : Pour des raisons de sécurité et de stabilité, nous vous conseillons de fixer les

accessoires anti-basculement au mur pour éviter les basculements, les blessures et les

dommages matériels.

(IT): Attenzione: Per sicurezza e stabilità, ti suggeriamo di fissare gli accessori anti-ribaltamento

al muro per prevenire ribaltamenti, infortuni e danni materiali.

(ES): Atención: Para seguridad y estabilidad, le sugerimos asegurar los accesorios anti-vuelco a

la pared para evitar vuelcos, lesiones y daños a la propiedad.

(NL): Let op: Voor veiligheid en stabiliteit raden we aan de anti-kantelaccessoires aan de muur

te bevestigen om kantelen, verwondingen en schade aan eigendommen te voorkomen.

(SE): Uppmärksamhet: För säkerhet och stabilitet rekommenderar vi att du säkrar

antikipp-tillbehören till väggen för att förhindra kippen, skador och egendomsskador.

(PL): Uwaga: Dla bezpieczeństwa i stabilności zalecamy przymocowanie akcesoriów

przeciwwywracalnych do ściany, aby zapobiec przewróceniu, urazom i uszkodzeniom mienia.

Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

25



Assembly Instructions / Ich stelle anweisungen zusammen / Instructions de montage

26


